ENVIRONMENTAL PROTECTION AGENCY
OFFICE OF ENFORCEMENT

EPA-330/2-75-008

Evaluation of Sewage Treatment Facilities

San Francisco, California

September 1975

NATIONAL ENFORCEMENT INVESTIGATIONS CENTER

DENVER. COLORADO
AND
REGION IX

SAN FRANCISCO, CALIFORNIA
OCTOBER 1975

N s

Z

4 A
%4, prot®”

HIA
/8‘.\\40 N3
W agenc!

%




 Supplement to Evaluation of Sewage Treatment Facilities
DISCHARGES OF HEAVY METALS AT THE SOUTHEAST PLANT .

. Special studies were conducted in September 1975 by the EPA at the
Southeast Water Pollution Control Plant to determine the presence and
evaluate the impact of heavy metals discharges.

Cobper was found in toxic concentrations of 0.05 mg/1* inrthe Plant
effluent and in the Bay near to the plant outfall [Table.1]. Individually,
[...]
IIT. DESCRIPTION OF THE STUDY AREA

The Richmond-Sunset, North Point and Southeast Water Pollution
Control Plants collect and treat sewage from the city of San Francisco.
Each of these primary plants serves a major section of the City [Fig. 1].
Studies described in this report were limited to evaluating the three
treatment plants, their effluents, and the quality of receiving waters.

In-plant sampling stations were established at the influent and
effluent pipes and at other selected locations in each plant. Waste-
water samples were collected from these sites and analyzed for the
parameters shown in Table 1.

Receiving water sampling stations were established in the immediate
vicinity (within 1,500 m; 5,000 ft) of wastewater discharges from the
North Point and the Southeast plants and along the waterfront near the
Richmond-Sunset plant from Baker Beach to Ocean Beach [Fig. 1]. In
these study areas the receiving water was analyzed for dissolved oxygen;
pH, temperature, dissolved sulfide, residual chlorine, transparency,
salinity, bacterial contamination and toxicity [Table 1]. Additionally,
benthic biota and sediment were collected from selected stations and
examined to determine the environmental impact of wastewater discharged
from the three San Francisco sewage treatment plants.



| 2

§ NORTH POINT
5?; WATER POLLUTION
MILE ROCK o \\\\ CONTROL PLANT
. N\ o

RICHMOND-SUNSET
WATER POLLUTION

CONTROL PLANT
SAN FRANCISCD

f1)
oy
¥

SOUTHEAST
WATER POLLUTION

CONTROL PLANT

(o} 10,000 20,000

lmw

' SCALE IN METERS

Figure ], San Francisco Sewerage System, Treatment Facilities
eand Sampling Areas :



16

IV. WATER QUALITY CRITERIA

BENEFICIAL USES

The California Reg1ona1 Water Quality Control Board, San Francisco
Bay Region, has the responsibility for protection of beneficial uses of
the Bay and ocean adjacent to San Francisco. The Water Quality Control
Board has declared its intention to preserve the beneficial uses summar-
ized below:

1. Recreation
Industrial water supply
Fishing and fish propagation (including shellfish
and other aquatic resources)

4. Wildlife habitat

5. Navigation

6. Aesthetic enjoyment

To pfotect these beneficial uses, the Board has at least two means

of enforcement: the National Pollutant Discharge Elimination System
(NPDES) and the California Water Quality Control Plan.l

NPDES PERMITS

_ Effluent Timitations effective during this study are found in NPDES

Permit Nos. CA0037681 (Richmond-Sunset plant), CA0037672 (North Point
plant), and CA0037664 (Southeast plant) issued by the California Regional
Water Quality Control Board. The effective 1imitations are tabulated on
the following page. '



PERMIT EFFLUENT AND RECEIVING WATER LIMITATIONS

Parameter . Plant - - i
Richmond-Sunset North Point Southeast. .
Effluent
Total Coliform Bacteria MPN/100 ml <240 5 sample median <240 5 sample median
MPN/100 m1<10,000 any sample <10,000 any sample
Fecal Coliform Bacteria MPN/100 m1 <200 30-day geom. mean MPN/100 m1 <200 30-day geom. mean <200 30-day geom. mean
MPN/100 m1 <400 7-day geom. mean MPN/100 ml <400 7-day geom. mean <400 7-day geom. mean
Settleable solids 0.5 ml/hr max 24-hr Comp. Sample MPN/100 m} 0.5 ml/hr avg. of 6 samples 0.5 ml/hr avg. of 6 samples
1.0 m1/hr max any grab sample MPN/100 m1 0.4 mi/hr 80% of 30 comp. 0.4 ml/hr 80% of 30 comp.
. samples ‘ samples '
1.0 mi/hr (any 1.0 ml/hr (any
grab sample) grab sample)
pH 6.0 - 9.0 6.5 - 8.5 ' 6.0 - 9.0
Receiving Water
Total Coliform Bacteria* MPN/100 m1, <1,000, 5 sample median
MPN/100 ml, not more than 20% of samples >1,000
MPN/100 m1, <10,000, any sample
Dissolved sulfide <0.1 mg/1 <0.1 mg/1 <0.1 mg/1
Dissolved oxygen >5.0 mg/1 >5.0 mg/1 >5.0 mg/1
pH 6.5 - 8.5 <0.2 unit variation <0.2 unit variation
011 -- None visible None visible

Bottom or aquatic growths

Toxic or deleterious
substances

None visible

Nonexistant

None visible

Nonexistant

t+ These limitations are applicable to the beaches within 460 m (1,500 ft) of the outfall.

L1

e



18

Also, each permit stipulates that no violations of the California Water
Quality Control Plan shall occur.

WATER QUALITY CONTROL PLAN

Most of the provisions in the California Water Quality Control Plan
have been considered in the NPDES permits for each particular discharge.
Applicable California Water Quality Control Plan provisions are summarized
below. .

pH - (for Bay waters) - shall not be depressed below 6.5 nor

raised above 8.5; <0.2 units variation.

- (for ocean waters) - shall not be depressed below 7.0 nor
raised above 8.5.

Dissolved Oxygen - (for Bay waters) - >5.0 mg/1
- (for ocean waters) - Mean annual DO shall not be less than
6.0 mg/1; minimum DO shall not be less than 5.0 mg/1 at any
time.

Color - Discharge shall be free of coloration that causes nuisances
or adversely affects beneficial uses.

Tastes and Odors - There shall be no taste- or odor-producing
substances in concentrations that impart undesirable tastes or
odors to fish flesh or other edible products of aquatic origin
that cause nuisances or adversely affect beneficial uses.

Floating Material - Discharge shall not contain floating material,
including solids, liquids, foams, and scum in concentrations
that cause nuisances or adversely affect beneficial uses.



19

Suspended Material - Discharge shall not contain suspended material
in concentrations that cause nuisances or adversely affect
beneficial uses.

Settleable Material - Discharge shall not contain settleable material
in concentrations that cause nuisances or adversely affect
beneficial uses.

0il and Grease - Qischarge shall not contain oils, greases, waxes
or other materials in concentrations that result in a visible
film or coating on the water or on objects in the water that
cause nuisances or adversely affect beneficial uses.

Biostimulatory Substances - Discharge shall not contain biostimu-
latory substances in concentrations that promote aquatic
growth to be a nuisance or affect beneficial uses.

Sediment - The sediment load and discharge rate of surface water
shall not be altered so as to cause nuisances or affect
beneficial uses.

. Turbidity - Discharge shall be free of changes in turbidity that
cause nuisances or affect beneficial uses.

Bacteria (Contact Recreation including ocean areas) -
<240/100 m1 total coliforms, median of 5 samples; <10,000/100
ml, any one sample; <50/100 ml fecal coliforms, median of 5
samples; <400/100 m1, any one sample.



20

Bacteria (Shellfish harvesting) - <70/100 ml total coliforms,
monthly median; not to exceed 230/100 ml in 10% of samples
collected.

Temperature - shall not be altered unless temperature does not
affect beneficial uses; <5° above natural conditions.

Toxicity - Water shall be maintained free of toxic substances that
affect humans, plants, animals or aquatic life.

Pesticides - shall not be present in concentrations that adversely
affect bottom sediments, surface waters or aquatic Tife.

Sulfides - A1l waters shall be free of dissolved sulfides con-
centration above natural background levels.

Additional limitations have been determined specifically for

metals concentrations, individual pesticides and herbicides. These

relate to adverse effects upon the beneficial uses also.



21

V. STUDY FINDINGS

RICHMOND-SUNSET PLANT

In-Plant Survey

Opération and Efficieﬁcy

The Richmond-Sunset plant is located in the southwest corner of
Golden Gate Park on South Drive opposite 48th Avenue. Built in 1938,
the plant has a design peak flow rate of 397,400 m3/day (105 mgd). At
this flow rate, 265,000 m3/day (70 mgd) receives complete primary
treatment and 132,500 m3/day (35 mgd) is screened and chlorinated before
discharge. The normal dry weather flow to the plant is about 75,700
m3/day (20 mgd). Figure 2, a flow diagram of this plant, shows the
sampling stations used during the survey.

The plant serves an area of 4,600 ha (11,300 acres) west of the
Twin Peaks-Mt. Davidson line with an estimated contributory population
of 230,000. It provides conventional primary treatment including pre-
screening, grit removal, sedimentation and post chlorination. Chemical
addition facilities have been provided at the plant but were not in use
at the time of the survey. The effluent is discharged into the Pacific
Ocean at an outfall near the beach at Land's End about 0.4 m (1.3 ft)
below mean Tower low water. The grit and screenings are hauled by truck
to a sanitary landfill. During wet weather conditions the ocean outfall
also carries untreated storm water and sanitary wastes from combined
sewers within the Richmond-Sunset drainage area.

Solids handling processes for the Richmond-Sunset plant include
thickening, anaerobic digestion, elutriation and vacuum filtration. The
resulting sludge cake is used as a $0i1 conditioner in the City parks
and is available to the general public.



MILE ROCK OQUTFALL TO OCEAN

PLANT INFLUENT
SAMPLING POINT

PRIMARY SEDIMENTATION

?v >1 GRIT TAHKS "

IRFLUENT

o [

TANKS

PlAHT\EFFlU!HT
SAKRPLING POINTY

&)

@ PRIMARY

SLUDGE

———b1 THICKENERS

THICKENER SUPERNATE

ELUTRIATE RETURM @
vacoum | _ ELUTRIATION
SLUDGE TO CITY PARKS FILTERS TARKS
FILTRATE ?

Figure 2. Flow Diagram and Sampling Locations, Richmond-Sunse? Plant

City and County of

San Francisco

A4



23

Pumping of the thickening tank supernatant to the head of the plant
is a batch operation governed by the level in the thickening tank.
Supernatant pumping periods vary in frequency and duration according to
the amount of sludge and operator judgement. Details of the plant
facilities are well documented in a recent report by CHZM Hi11.3

Plant efficiency was evaluated during the inplant survey conducted
in September 1975. Sampling locations and schedules were designed to
evaluate the efficiency of suspended solids removal and the degree of
compliance with effluent limitations [Table 1]. Details of this sampling
design and associated methodology are presented in Appendix B.

The Richmond-Sunset sewage treatment plant achieved solids removals
of 56, 87 and 88% on 17, 18 and 19 September, respectively [Table 2].
The 56% represents average removal for a plant of this type. The 87 and
88% are unusually high for a primary plant not using chemical treatment.
They exceed the EPA suspended solids removal criteria of 85% for secondary
treatment. '

During the three days of the in-plant survey, the suspended solids
removal efficiencies reported in the self-monitoring data were 53.1,
79.5 and 54.8% for an average of 63%. These figures do not agree with
the survey findings of 56, 87 and 88% (avg., 77%) on the same dates. In
part, the discrepancy occurred because the influent sample obtained by
plant personnel was collected downstream from.the grit removal tank
[Fig. 2], while influent samples obtained by survey personnel were
collected upstream of the grit tanks. The influent sample should be
collected before any treatment occurs. '

Table 3 shows the self-monitoring data on the Richmond-Sunset plant
from January to September 1975. The daily suspended solids removals
ranged from O to 92% during that period. Some of the low readings may
be the result of excessive flow caused by rain. These figures emphasize
the desirability of providing adequate facilities to handle wet weather
flows.



24

"~ Analysis of the samples taken during this survey showed that the
solids recycled in the elutriate and supernatant contributed 9, 8 and
14% of the total éuspended solids entering the sedimentation tanks on
17, 18 and 19 September respectively. The daily composite suspended
solids concentration of the supernatant ranged from 710 to 2,000 mg/1
and that of the elutriate from 310 to 1,400 mg/1. These are not ex-
cessive contributions for recycle streams.

With respect to sb]ids removal, the Richmond-Sunset plant is at
present doing all that can be expected of a primary plant. A recent
study by'CHZM Hi113 disclosed that the sludge handling capabilities of
. the plant are limiting. When these capabilities are increased, chemical
addition may be used to increase the removal of suspended and settleable
solids. This revision would probably enable the plant to increase its
toad without violating effluent limitations.

Effluent Quality :

Physical-Chemical Characteristics Settleable solids discharged by
the Richmond-Sunset plant were found to be in compliance with NPDES
Permit No. CA0037681 which Timits settleable matter to a single sample
maximum of 1.0 m1/1 and a daily composite value of 0.5 m1/1. The in-
plant survey revealed that a maximum of 0.6 ml/1 settleable solids was
discharged on 17 September 1975. Although a flow-proportional composite
-was not collected for settleable matter, the arithmetic average of the
six samples collected each day was 0.25, 0.23 and 0.13 m1/1 for 17, 18
and 19 September, respectively.

The previously referenced report by CH2M Hill stated that, at a
total flow rate of 170,300 m3/day (45 mgd), the plant would probably
exceed the limitation of 0.5 ml1/1 of settleable matter on a 24-hour
composite sample. It also stated that at an instantaneous flow rate of
160,900 m3/day (42.5 mgd) the grab sample limitation of 1.0 m1/1 of
settleable matter would ve violated.



25

" Historical data from plant records show that in the 1972-73 re-

. porting period the maximum dry weather flow was 87,100 m3/day (23 mgd).
During the survey period, it can be determined that the maximum dry
weather flow encountered in the 1972-73 period was 23 x 1.5, or 130,600
m3/day (34.5 mgd). CHM HiTl reported that the peak dry weather flow is
147,600 m>/day (39 mgd).

Assuming that all five of the sedimentation tanks are on-stream,
the data indicate that it is unlikely that the settleable matter limi-
tation will be violated. The data further indicate that a 9% increase
[(42.5 mgd - 39 mgd) = 39 mgd] in hydraulic load could be accepted
before the limitation is exceeded. If one of the five sedimentation
tanks is shut down, however, the maximum flow allowable would be 129,000
m3/day (42.5 mgd x 4/5, or 34 mgd).* Under these conditions, it can be
concluded that the Richmond-Sunset plant is, at present, operating at a
higher rate than the maximum flow rate that will enable them to meet
their permit conditions consistently under dry weather conditions.

Analyses of wastewater samples from the plant also showed that
during the survey the effluent quality complied with the NPDES permit
Timitation for pH (range of 6.0 to 9.0). This monitoring showed that
residual chlorine concentrations ranged from 4.3 mg/1 to 8.4 mg/1 on
nine consecutive days of sampling [Table 4]. The proposed residual
chlorine permit limitation, which is not currently in effect, is an
instantaneous maximum of 0.0 mg/1.

Bacteriological Characteristics In the effluent (Station 29),
median values for total and fecal coliform bacteria were 230 and 2/100 ml
respectively [Table 5]. The feccl coliform effluent limitation of

* From 1 December 1974 to 30 July 1975, there were three sedimen-
tation tanks on-stream 3% of the time and four sedimentation tanks
on-stream 33% of the time.



26

400/100 m1 for a 7-day average was not violated. However, despite the
high residual chlorine concentrations found in the discharge,
Salmonella enteritidis ser Agona was isolated from the plume directly
adjacent to the discharge (Station 30). This indicates that although a
high residual chlorine was present and was eliminating most of the
bacteria, the chlorine contact period was inadequate for proper disin-
fection of the sewage discharge. The discharge of disease-producing
microorganisms creates a nuisance which is prohibited by the California
Water Code.

Toxicity Bioassays showed that the chlorinated effluent from the
Richmond-Sunset treatment plant was toxic to threespine stickleback.
Test fish survived 2 hours or less in undiluted effluent and no fish
survived for 24 hours in concentrations higher than 25% effluent [Table
6]. At the 25% effluent concentration, fish survival ranged from 40 to
100%; on the average, 85% of the test fish survived a 24-hour exposure.